



**BUREAU  
VERITAS**

# TEST REPORT

LAB NO. : (6617)353-0992  
DATE : December 28, 2017  
PAGE : 1 OF 4

Applicant:  
**YONGKANG SHIYA ALUMINUM FACTORY**  
169#, FENGXIANG ROAD, GUSHAN INDUSTRIAL ZONE, YONGKANG CITY, ZHEJIANG

Date of Submission: December 19, 2017  
Test Period: December 19, 2017 to December 28, 2017  
BV EE Ref. No.: /

Sample Description:	Sample(s) received is(are) stated to be: Scooter		
Manufacturer:	/	Buyer:	/
Style No(s):	ES-01,ES-02,ES-03,ES-04,ES-05	PO No.:	/
Country of Origin:	/	Country of Destination:	Oversea Country

Test Item(s): Details see page 2

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION
Phthalate Test & As Applicant's requirement	PASS

Note: The tested part of the sample was specified by client.  
The composite testing was performed as per client's request.  
The test conclusion was given based on the results of tested part.

### REMARK

If there are questions or concerns on this report, please contact the following persons:

General enquiry and invoicing

Mr. Speed Yu/ Ms. Joanna Chen  
(021) 24166888\*6832/6849

Speed.yu @cn.bureauveritas.com/ Joan.chen@cn.bureauveritas.com

Technical enquiry

Mr. Gordon Yu/ Ken He

(021) 24166888\*6852/6859

Gorden.yu @cn.bureauveritas.com/ Kenny.he@cn.bureauveritas.com

### BUREAU VERITAS CONSUMER PRODUCTS SERVICES DIVISION (SHANGHAI)

Laboratory Test Location:

No.368,Guangzhong Road, Zhuanqiao Town, Minhang, Shanghai

No.168,Guanghua Road, Zhuanqiao Town, Minhang, Shanghai

PREPARED BY : Meiko/Sherry/Kina

  
Gorden Yu  
Analytical Lab Manager



**BUREAU  
VERITAS**

LAB NO. : (6617)353-0992  
DATE : December 28, 2017  
PAGE : 2 OF 4

**Sample Description Assigned by Laboratory:**

Test Item	Description
1	Yellow plastic
2	Pink plastic
3	Blue plastic
4	Red plastic
5	Transparent plastic
6	Yellow plastic
7	Blue plastic
8	Yellow plastic
9	Pink plastic
10	Black plastic

Note:

g = gram(s)  
mcg = microgram(s)  
mg/kg = milligram per kilogram  
mg/L = milligram per litre  
g/kg = gram(s) per kilogram  
MDL = Method Detection Limit  
ND = Not Detected (< MDL)  
EX = Exempted

% = percentage  
1 mg/kg = 0.0001%  
“<” = less than  
“>” = Greater than  
Req. = Requirement  
“-” = Not Regulated  
NA = Not applicable



**BUREAU  
VERITAS**

LAB NO. : (6617)353-0992  
DATE : December 28, 2017  
PAGE : 3 OF 4

**Photo of the Submitted Sample**





**BUREAU  
VERITAS**

LAB NO. : (6617)353-0992  
DATE : December 28, 2017  
PAGE : 4 OF 4

### TEST RESULT

#### Phthalate Test & As Applicant's requirement

Test Method: Extraction with solvent, analysed by Gas Chromatography Mass Spectrometer.

Parameter	CAS No.	Unit	MDL	Result			Client's Limit
				1+2	3+4	5	
Dibutyl phthalate (DBP)	84-74-2	%	0.005	ND	ND	ND	0.1
Butyl benzyl phthalate (BBP)	85-68-7	%	0.005	ND	ND	ND	0.1
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	0.005	ND	ND	ND	0.1
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	ND	ND	ND	0.1
Di-iso-decyl phthalate (DIDP)	26761-40-0	%	0.005	ND	ND	ND	0.1
Di-iso-nonyl phthalate (DINP)	28553-12-0	%	0.005	ND	ND	ND	0.1
<b>Conclusion</b>	-	-	-	PASS	PASS	PASS	-

Parameter	CAS No.	Unit	MDL	Result		Client's Limit
				6+7+8	9+10	
Dibutyl phthalate (DBP)	84-74-2	%	0.005	ND	ND	0.1
Butyl benzyl phthalate (BBP)	85-68-7	%	0.005	ND	ND	0.1
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	0.005	ND	ND	0.1
Di-n-octyl phthalate (DNOP)	117-84-0	%	0.005	ND	ND	0.1
Di-iso-decyl phthalate (DIDP)	26761-40-0	%	0.005	ND	ND	0.1
Di-iso-nonyl phthalate (DINP)	28553-12-0	%	0.005	ND	ND	0.1
<b>Conclusion</b>	-	-	-	PASS	PASS	-

END